
87

83

90
91

92

98

99

839394

97

97

37

89

88

88

88

88

91
95

37

98

99

96

87

83

97

97

93

89

92

88
88

88

88

110

105

101
100

102104

109

106

107

103

113
112

64

116

119

115

113

64

120

111

111
111

122

140

103

108

114

37

111

36

126

123
124

127

125

130

132

36

134

129

123

131

128

124

133

133

70
69 46

40
42

12

71

73

74

46

44
45

43

72

41

118

118

117

141

83

37

135

64

136
138

137
139

24
26

25

28

36

52

50

55

49

51
12

54

3564

62

38

61

63

85

81
83

84

23

83
85

81

24
25

68

67
68

65

80

39

25

79

29

36
35

38 34

31

27

58
60

86 48

35

24

30

67

24

66

82

53

5366

83

83

83

83

83

83

83

33

37

59

47

76

56
57

75

77

47

76

75

32

32

46

78

19

1

2

4

5
6

7

13

16

17

121

22

18

12

3

11
10

9
8

14

12

21

15

117 83

ECHO ROWER

SCHEMATIC-3Rogue Fitness •  545 E 5th Ave. Columbus, Ohio 43201 • Customer Service: 614-358-6190 • Team@RogueFitness.com



ECHO ROWER
PARTS LIST

SCHEMATIC-3

DIAGRAM # PART # DESCRIPTION

1 IP0917-1 Fan Cover Left

2 IP0917-2 Magnet Ring

3 IP0917-3 Fan Wheel Rivet

4 IP0917-4 Fan Wheel Fixing Plate

5 IP0917-5 Fan Wheel Weight Clip

6 IP0917-6 Fan Wheel

7 IP0917-7 Mesh Cover

8 IP0917-8 M4 x 0.7mm Hex Nut Mesh Connector

9 IP0917-9 Mesh Cover Connector Nut Side

10 IP0917-10 Mesh Cover Connector Screw Side

11 IP0917-11 M4 x 50mm Cross Head Screw Mesh Connector

12 IP0917-12 M4 x 10mm Socket Head Screw

13 IP0917-13 Wave Washer Stopper

14 IP0917-14 Wave Washer

15 IP0917-15 ST3.9 x 10mm Self Tapping Cross Head Screw

16 IP0917-16 Fixing Spiral Plate

17 IP0917-142 Fan Cover Right

18 IP0917-18 M5 x 75mm Cross Head Screw Right Cover

19 IP0917-19 Rotational Spiral Plate

20 IP0917-111 1/4-20 x 16mm Torx Head Screw

21 IP0917-21 Damper Adjuster

22 IP0917-22 Round Fixing Plate

23 IP0917-23 Reinforcement Plate Left

24 IP0917-24 Shock Cord Pulley

25 IP0917-25 Shock Cord Pulley Axle

26 IP0917-26 Shock Cord Pulley Axle Spacer Front

27 IP0917-27 Main Frame End Cap

28 IP0917-28 Main Frame End Cap Bracket

29 IP0917-29 M5 x 16mm Socket Head Screw

30 IP0917-30 Generator Lower Cover

31 IP0917-31 Generator Sensor

32 IP0917-32 M10 x 1.5mm Lock Nut Wheel Bracket

33 IP0917-33 Endcap

34 IP0917-34 Bumper

35 IP0917-35 Bearing

36 IP0917-36 3/8-16 Lock Nut

37 IP0917-37 ST4.2 x 19mm Self Tapping Screw

DIAGRAM # PART # DESCRIPTION

38 IP0917-38 Chain Pulley Small

39 IP0917-39 Chain Stopper

40 IP0917-40 Chain Cover Frame

41 IP0917-41 M5 x 8mm Socket Head Screw Chain Cover

42 IP0917-42 M8 x 80mm Torx Head Screw Console Support Bottom

43 IP0917-43 M8 x 75mm Torx Head Screw Console Support Top

44 IP0917-153 Monitor Mast Assembly Left

45 IP0917-154 Monitor Mast Assembly Right

46 IP0917-46 M8 x 1.25mm Lock Nut

47 IP0917-47 Transport Wheel

48 IP0917-48 Main Axle Retaining Ring

49 IP0917-49 Main Axle Spacer

50 IP0917-50 Main Axle Bushing

51 IP0917-51 Main Axle Oneway Bearing

52 IP0917-52 Main Axle

53 IP0917-53 Main Axle Protective Ring

54 IP0917-54 Main Axle Sprocket

55 IP0917-55 Main Axle Bearing

56 IP0917-56 Front Foot Assembly

57 IP0917-57 M8 x 20mm Socket Head Screw Front Foot Top

58 IP0917-58 Shock Cord

59 IP0917-59 Bumper 2

60 IP0917-60 Shock Cord Cover

61 IP0917-61 1/4-20 x 30 Torx Head Screw Chain Fixing Plate

62 IP0917-62 Chain Handling Plate

63 IP0917-63 Chain Fixing Plate

64 IP0917-64 1/4-20 Nylock Nut

65 IP0917-65 Handlebar Holder

66 IP0917-66 1/4-20 x 16 Torx Head Screw Handle bar Holder

67 IP0917-67 Shock Cord Hanging Plate

68 IP0917-68 Pulley Axle Spacer Rear

69 IP0917-69 Chain Frame Decorative Cover

70 IP0917-70 Indicator

71 IP0917-71 Indicator Flat Washer

72 IP0917-72 Indicator Spring

73 IP0917-73 Indicator Spring Cross Head Screw

74 IP0917-74 M2 Monitor

DIAGRAM # PART # DESCRIPTION

75 IP0917-75 M8 x 95mm Torx Head Screw Wheel Bracket

76 IP0917-76 Wheel End Bumper

77 IP0917-77 Wheel Bracket Left

78 IP0917-78 Wheel Bracket Right

79 IP0917-79 Generator Upper Cover

80 IP0917-80 Main Frame Assembly

81 IP0917-81 Socket Head Screw - Hinge Bushing

82 IP0917-82 Reinforcement Plate Right

83 IP0917-83 1/4-20 x 12mm Torx Head Screw

84 IP0917-84 Threaded Spacer

85 IP0917-85 M12 x 20mm Flat Head Screw

86 IP0917-86 Cylindrical Pin

87 IP0917-87 M4 x 10mm Socket Head Screw Foot Strap Bracket

88 IP0917-88 Foot Strap Rivet

89 IP0917-89 Foot Strap Bracket

90 IP0917-90 Pedal Right Bottom

91 IP0917-91 Pedal Fixing Plate

92 IP0917-92 M4 x 10mm Cross Head Screw

93 IP0917-143 Flex Footslide

94 IP0917-94 Pedal Right Upper

95 IP0917-95 Pedal Left Bottom

96 IP0917-96 Pedal Left Upper

97 IP0917-97 Mating Bolt - Foot Strap Assembly

98 IP0917-98 Strap Buckle

99 IP0917-144 Replacement Strap

100 IP0917-100 Bolt - Rear Latch Assembly

101 IP0917-101 Rear Latch Lift Part

102 IP0917-102 Rear Latch Pull Part

103 IP0917-103 M5 x 12mm Socket Head Screw Latch Assembly

104 IP0917-104 M12 x 150mm Hex Bolt Hinge Holder

105 IP0917-105 Front Latch

106 IP0917-106 Hinge Axle

107 IP0917-107 Cover Right Rotation

108 IP0917-108 Foot Tube Rear

109 IP0917-109 Hinge Holder

110 IP0917-110 M12 x 1.75mm Lock Nut Hinge Holder

111 IP0917-111 1/4-20 x 16mm Torx Head Screw



DIAGRAM # PART # DESCRIPTION

112 IP0917-112 Frame Buckle Rear

113 IP0917-113 Foot Tube Rear End Cap

114 IP0917-114 Cover Left Rotation

115 IP0917-115 1/4-20 x 15mm Torx Head Screw

116 IP0917-116 Glide Rail End Cover

117 IP0917-117 Fan Cover Left Support Washer

118 IP0917-118 Console Support Washer

119 IP0917-119 Seat Holder Clip

120 IP0917-120 Replacement Rail

121 IP0917-121 Mesh Side Cover

122 IP0917-122 Glide Rail Main Beam

123 IP0917-147 Seat Support Plate

124 IP0917-124 Bearing Seat

125 IP0917-125 Bearing Roller Spacer

126 IP0917-126 Seat Top Roller

127 IP0917-127 Seat Top Roller Spacer

128 IP0917-128 3/8-16 x 31mm Socket Head Screw

129 IP0917-129 Seat Bottom Guiding Roller Retaining Ring

130 IP0917-130 Seat Bottom Guiding Roller

131 IP0917-131 Seat Bottom Side Roller Bushing

132 IP0917-132 3/8-16 x 114mm Bolt Seat Assembly

133 IP0917-133 Seat Plate Washer

134 IP0917-148 Seat

135 IP0917-135 Handlebar

136 IP0917-136 U Ring

137 IP0917-137 Chain Connector U Ring Side

138 IP0917-138 Chain Connector Chain Side

139 IP0917-139 Chain

140 IP0917-140 Rear Latch Barrel Nut

141 IP0917-141 Chain Cover Assembly Spring Washer

142 IP0917-151 Hardware Kit w/T-handle Torx Driver

IP0917-149 Monitor Battery Door

IP0917-150 Box for Rower (Flat box)

ECHO ROWER
PARTS LIST

SCHEMATIC-3


